

TEST REPORT

THE THREE TOUCH ASIA PACIFIC CO., LTD.
56/23 Serithai Rd., Kannayao,
Kannayao, Bangkok 10230, Thailand
Tel: 66 2379 9065-7

FAO: Nuttawan Kraikabkaew

REPORT OF TESTS ON TILES

| | | | |
|----------------|--|---------------|--------------------------|
| Your Reference | TILE: BLEZZ / BLEZZ – GLAZED CLAY TILE | | |
| | Colour/Details: White/4 x 4" | | |
| MTEC Samples | 1101495 - 1101497 | | |
| Date Reported | 13-07-2011 | Order/Job No. | TL10-0057/15 |
| Date Received | 08-07-2011 | Dates of Test | 11-07-2011 to 13-07-2011 |

DETERMINATION OF METAL RELEASE ISO 10545-15: 1995

Sample description and preparation

Three test specimens of tiles were used. The specimen was cleaned and dried. It was then applied ribbon of silicone sealant 6 mm wide and minimum 4 mm height, to the glazed surface around the whole perimeter. Measured and calculated the area in dm² of the surface to be tested.

Standard used

ISO 13006 is used for showing compliance (Requirements – Test method available).

Results

| MTEC Sample No. | Soluble Lead | | Soluble Cadmium | |
|-----------------|--------------|--------------------|-----------------|--------------------|
| | mg/l | mg/dm ² | mg/l | mg/dm ² |
| 1101495 | <0.1 | <0.1 | <0.01 | <0.01 |
| 1101496 | <0.1 | <0.1 | <0.01 | <0.01 |
| 1101497 | <0.1 | <0.1 | <0.01 | <0.01 |

Sample selected by sender.

End of Test Report



Savitree Kongkeatvanit
Authorised Signatory